About Us Products Dealers Contact Us SMS

> TAMIYA R/C SPARE PARTS


0004252
B PARTS - DT02

0004255
E PARTS - SUPER FIGHTER

0004432
A PARTS - DF03

0005127
C PARTS - HORNET

0005164
A PARTS - HORNET

0005340
A PARTS - S. HORNET

0005375
A PARTS - BLAZING STAR

0005431
C PARTS - STADIUM BLITZER

0005523
E PARTS - CC-01 CHASSIS

0005575
B PARTS - FOR 58326

0005688
C PARTS - BAJA CHAMP

0115065
P PARTS - M CHASSIS

0115355
K P ARTS - T105

0335072
CHASSIS - STADIUM THUNDER

0335100
CHASSIS - BLAZING STAR

0444291
U PARTS - TNX 5.2

0554006
MAIN FRAME - TNX 5.2

0555066
F PARTS, FRONT WHEEL - FROG

0555067
R PARTS, REAR WHEEL - FROG

0555068
REARWHEELS - HOT SHOT

0555069
FRONT WHEELS- HOT SHOT

10005069
B PARTSFOR 58043

10005072
COUNTER GEAR FOR 58043

10005276
B PARTS FOR 58063

10005294
B PARTS (1) FOR 58065

10005295
C PARTS (1) FOR 58065

10005296
D PARTS (1) FOR 58065

10005471
E PARTS FOR 56301

10005500
B PARTS FOR 56302

10005520
B PARTS (B) : 58132

10006196
E PARTS FOR 61053

10006212
E PARTS FOR 61057

10006348
F PARTS (CLEAR) FOR 61054

10115319
R PARTS (1 PC) FOR 56313

10225080
T PARTS FOR 56305

10335085
CHASSIS FOR 58065

10445246
UPRIGHT (2 PCS) FOR 53121

11050375
INSTRUCTIONS FOR 44044

11050513
INSTRUCTIONS FOR 51236

11050670
INSTRUCTIONS (CHASSIS) FOR 58395

11401294
DECAL FOR 12050

11824141
BODY (TRANSP:1.0T) (BASE CUT 84431) : 49400

11825855
BODY W/0 HOLES (T/PARENT:1.0T) : 58603

14005038
CHASSIS/FRAME L

14005039
CHASSIS/FRAME R

14305343
BUMPER STAY FOR 56303

15415580
METAL PARTS BAG C FOR 56310

17325031
COUPLER SWITCH FOR 56313

1825363
BODY and WING DESERT GATOR

19000443
C PARTS BAG ( C ) FOR 58546

19000609
E PARTS BAG ( E ) FOR 24333

19000626
C PARTS BAG (C) : 58587

19000756
D PARTS BAG (D) : 24338

19000762
H PARTS BAG (H) : 58603

19000834
E PARTS BAG ( E ) FOR 58618

19005130
C PARTS FOR 58038

19005156
D PARTS FOR 58045

19005158
B PARTS BAG (B/C) FOR 58046

19005293
G PARTS BAG (G) FOR 58077

19005393
C PARTS FOR 56301

19005713
C PARTS BAG (FOR ONE KIT) : 57715

19115010
DIFF GEAR FOR 58035

19115067
R PARTS FOR 56305

19115153
N PARTS BAG (N) : 58340

19115192
R PARTS FOR 58391

19115330
L PARTS BAG (L) : 58502

19115431
P PARTS BAG (P) : 58618

19115432
Q PARTS BAG (Q) : 58618

19116073
PQ PARTS BAG (PQ) FOR 60325

19118018
J PARTS BAG (J) FOR 84431

19225056
Q PARTS FOR 58193 *2

19226042
T PARTS BAG (T) : 60325

19335026
GEAR PARTS BAG (DIFF, COUNTER) : 58058

19335039
GEAR BAG : 58065

19335607
GEAR PARTS BAG (DIFF : COUNTER)

19335752
BODY BAG (BODY) : 58618

19400231
FRONT TIRE and WHEEL (2) FOR 58340

19405062
SUS. HOUSING BAG FOR 56004

19405860
SPRING BAG FOR 56302

19405861
PRESS PARTS BAG FOR 56302

19406137
SCREW BAG FOR 60317

19415071
PRESS PARTS BAG FOR 56505

19415275
METAL PARTS BAG F FOR 56307

19415578
METAL PARTS BAG A FOR 56310

19415579
METAL PARTS BAG B FOR 56310

19465463
SCREW BAG C : 56302

19494182
STICKER BAG : 84431

19495853
STICKER BAG : 58603

19804715
AP U PARTS (U:YELLOW) (2 PCS) : 58054

19804787
AP DRIVE BELT BAG : 16041

19805049
REAR TIRES (2 PCS) FOR 58015

19805097
R COIL SPRING (2) FOR 58045

19805213
TIRE (1 SET) FOR 58063

19805304
AXLE SPRING (X2) : 58045

19805337
WHEEL HUB FOR 58080 *2

19805368
GEAR BOX JOINT (LONG and SHORT) : 58067

19805458
DIFF SHAFT A and B FOR 56301

19805483
AXLE SHAFT BAG FOR 58132

19805503
DRIVE SHAFT FOR 58149 *2

19805551
DRIVE SHAFT FOR 58067 *2

19805626
3 X 12MM TAPPING SCREW ( 4 PCS)

19808039
WHEEL AXLE (2 PCES ) FOR 58354

19808084
BUMPER PIPE (4 PCS) FOR 58372

19808128
FRONT DRIVE SHAFT (2) FOR 58391

2500029
3 X 32MM THREADED SHAFT

2595039
WHEEL AXLE - STAD BLITZER

3454165
FLYWHEEL - XBG

3455944
SPUR BUSHING - DF03

3485039
PROPELLER SHAFT - MANTA RAY

3485043
3 X 48.5 SHAFT - DF03

3485151
MAIN SHAFT - DF03

3485152
BEVEL SHAFT - DF03

3485153
PROPELLER SHAFT - DF03

3505014
PINION 10TH - BLACKFOOT

3505049
PINION 19TH - GR.HOUND

3505054
PINION GEAR 26T - DF03

3515001
PINION GEAR 13T - STAD THUNDER

3515003
PINION GEAR 15T

3515004
PINION 16T - FROG

3544002
SPUR GEAR 52T

3545005
DRIVE GEAR 18T - FROG

4135066
PROPELL SHAFT - LAND CRUISER

4305531
STICK GUIDE 'B' FOR 4 CH RADIO

50025
D. SIDED SERVO TAPE

50038
TOOL

50068
BALL LINK and ADJUSTER ROD

50106
7.2V CONNECTOR

50170
NYLON BAND SET

50171
H.R. DOUBLE SIDED TAPE

50186
SILICONE INSULATED WIRE

50192
PINION GEAR - SUBARU RS540

50194
RUBBER BAG

50195
STEEL ANTENNA

50197
SNAP PIN

50204
D. CONNECTED SERVO SAVER

50245
SNAP CONNECTOR

50354
16T,17T AV PINION GEAR

50355
18T,19T AV PINION GEAR

50356
20T,21T AV PINION GEAR

50357
22/23T AV PINION GEAR

50374
MONSTER PIN SPIKE TIRE

50380
E-RING

50395
FRONT UPRIGHT *2

50398
RD4445 R.SPONGE TIRES *2

50419
CELICA RACING RADIAL TIRE

50449
STADIUM BLITZER F. TIRES

50450
STADIUM BLITZER R. TIRES

50454
RACING SLICK TIRES *2

50473
HI-TORQUE SERVO SAVER

50476
RALLY BLOCK TIRES

50477
24T, 25T AV PINION GEAR

50478
TA01/02 REAR GEAR CASE

50482
SKYLINE BODY MOUNT

50493
FWD SPARE GEAR

50503
FRONT SUSPENSION ARM

50504
F-1 SPARE GEAR CASE

50505
F-1 T-BAR (F103 CHASSIS)

50506
F-1 SPARE GEAR

50507
F-1 DIFF JOINT

50509
F-1 FRONT SPRING

50519
C.V.A. MINI SHOCK II

50520
C.V.A. SHORT SHOCK II

50529
4WD PLASTIC GEAR

50541
FRONT GEAR CASE (TA01and02)

50547
WIDE RACING SLICK TIRES *2

50548
2-PIECE MESH WHEELS *2

50549
2-PIECE WIDE MESH WHEELS *2

50568
M-CHASSIS RADIAL TIRE *2

50569
M-CHASSIS 8SPK WHL SIL *2

50573
2X8MM TAPPING SCREW *10

50574
2X8MM COUNTER.TAPP.SCREW *10

50575
2.6X10MM TAPPING SCREW *5

50576
3MM GRUB SCREW *10

50577
3X10MM TAPPING SCREW *10

50578
3X10MM COUNTER.TAPP.SCREW *10

50579
3X10MM STEP SCREW *5

50581
3X12MM COUNTER.TAPP.SCREW *10

50582
3X14MM STEP TAPPING SCREW *5

50583
3X15MM TAPPING SCREW *10

50584
3X30MM CAP SCREW *2

50585
4X10MM STEP SCREW *5

50586
3MM WASHER *15

50587
3MM SPRING WASHER *15

50588
2MM E-RING *15

50589
5MM E-RING *5

50590
4MM BALL CONNECTOR *5

50591
5MM BALL COLLAR *5

50592
5MM BALL CONNECTOR *10

50593
4X6MM FLANGED TUBE *5

50594
2X10MM SHAFT *10

50595
NYLON BAND W/METAL HOOK *10

50596
5MM ADJUSTER *6

50597
DAMPER O-RING(RED) *10

50598
V PARTS FOR 50519

50599
W PARTS FOR 50519

50600
OIL SEAL FOR 50519 *6

50601
PISTON ROD FOR 50332/519 *2

50602
DIFFERENTIAL BEVEL GEAR

50612
TGX G PARTS(50T S.GEARandD.CASE)

50614
10MM DIA.S.EXHAUST PIPE

50633
4MM ADJUSTER *6

50648
TA01 T.CAR FRONT UPRIGHT(RED)

50655
F103 CHASSIS D PARTS(B.HOLDER)

50672
5-SPOKE 2-PIECE WHEELS *2

50673
5-SPOKE 2-PIECE WIDE WHEEL *2

50676
M-CHASSIS 8SPK WHL PLATED *2

50683
M-CHASSIS 60D RADIAL TIRES *2

50684
M-CHASSIS 60D M-GRIP R.TIRE *2

50686
M-CHASSIS 60D INNER SPONGE *4

50700
TA03 C PARTS(UPRIGHT)

50701
TA03 D PARTS(SUSPENSION ARM)*2

50704
TA03 PRO L PARTS(GEAR)

50705
TA03 KNUCKLE ARM

50718
TA03 G PARTS(GEAR)

50732
10-SPOKE ONE-PIECE WHEELS *2

50735
TL01 A PARTS (CHASSIS)

50736
TL01 B PARTS (UPRIGHT)

50737
TL01 C PARTS (SUSPENSION ARM)

50738
TL01 G PARTS (GEAR)

50741
MESH WHEELS *2 GOLD 26MM/+2

50744
TA03 L PARTS (BODY MOUNT)

50746
CVA SUPER MINI SHOCK UNIT SET

50792
M03 A PARTS (CHASSIS)

50793
M03 C PARTS (SUSPENSION ARM)

50794
M03 G PARTS (GEAR)

50797
5MM SHORT ADJUSTER (8 PCS.)

50808
TG10 LONG WHEEL AXLE*2

50810
RACING SEMI-SLICK TIRES*2

50822
3X10MM HEX TAPPING SCREW*10

50823
TG10 WHEEL AXLE*2

50852
TG10 BODY MOUNT (B3-B12, B16)

50855
TL01 E PARTS (BODY MOUNT)

50867
TA04 C PARTS(F UPRIGHT)

50875
5MM BALL CONNECTOR *8

50876
TA04 DRIVE BELT SET

50880
TA04 BALL DIFF PLATE SET

50882
TA04 KING PIN SET

50883
39MM DRIVE SHAFT SET

50918
TG10R LOWER DECK

50927
LANCER EVO.? WRC BODY PARTS

50934
F201 G PARTS (RING GEAR)

50938
F201 REAR TIRES W/SPONGE *2

50942
TA04-SS D PARTS (SUS. ARM)

50947
TGM-02 F PARTS (STEERING ARM)

50948
TGM-02 K PARTS (BODY MOUNT)

50950
C.V.A. SHOCK UNIT ? X PARTS

50953
6MM ADJUSTER *16

50956
7MM SNAP PIN *10

50963
TL-01LA FRONT HUB CARRIER

50978
TB EVO3 SPUR GEAR (90T, 96T)

50979
TB EVO3 ONE-WAY GEAR

50984
414M A PARTS (BUMPER)

50985
414M F PARTS (HUB CARRIER)

50987
TB EVO3 DIFF. BEVEL GEAR

50990
TB EVO3 SUS. SHAFT SET

50991
TB EVO3 ONE-WAY UNIT

50994
5MM SUS. BALL

51000
HI-TORQUE SERVO SAVER (BLACK)

51001
TT-01 BATHTUB CHASSIS

51002
TT-01 A PARTS (UPRIGHT)

51003
TT-01 B PARTS (SUSPENSION ARM)

51004
TT-01 G PARTS (GEAR)

51005
TT-01 P PARTS (SERVO HORN)

51006
TT-01 DRIVE SHAFT SET

51007
URETHANE BUMPER M/TT-01,TGS

51008
BEVEL GEAR SET/TT-01,TGS

51011
TGS A PARTS (UPRIGHT)

51012
TGS C PARTS (DRIVE SHAFT)

51019
URETHANE BUMPER (TT-01, TGS)

51021
RALLY DISH WHL *4 WHI 26MM/+2

51022
M-NARROW 10-SPOKE WHEELS 0

51023
M-NARROW RACING RADIAL TIRES

51030
TGM03 SPUR GEAR SET

51033
TGM03 BRAKE DISC

51034
TGM03 JOINT CUP SET

51040
TGS P PARTS (SERVO HORN)

51041
XANAVI NISMO GT-R (R34) BODY

51046
M-NARROW 18-SPOKE WHEELS 0

51048
TB-02 DRIVE SHAFT (42MM)

51049
MEDIUM-NARROW RACING SLICKS

51058
TRF415 DIFF JOINT

51061
TRF415 CENTR ONEWAY PULLEY 16T

51062
TRF415 FRONT BELT 3.0MM

51064
TRF415 F. BRIDGE SUS. MOUNT D

51066
TRF415 SUSPENSION MOUNT B

51067
TRF415 SUSPENSION MOUNT C

51071
ARCH 5SPK WHL *4 SIL 26MM/+2

51072
ARCH 5SPK WHL *4 SIL 24MM/±0

51074
DF02 BATHTUB FRAME

51075
DF02 A PARTS (GEAR CASE)

51076
DF02 B PARTS (UPRIGHT)

51077
DF02 C PARTS (SUS. ARM)

51078
DF02 D PARTS (BUMPER)

51079
DF02 Q PARTS (SERVO HORN)

51080
DF02 SPUR GEAR (70T)

51081
DF02 DRIVE SHAFT*2

51082
DF02 U-SHAPED SHAFT

51087
TB-EVO4 R. DAMPER STAY

51088
TB-EVO4 URETHANE BUMPER

51090
950 BEARINGS *4

51092
TB-EVO4 46MM SWING SHAFT

51093
TB-EVO4 46MM SUS. SHAFT *4

51094
TB-EVO4 WHEEL AXLE

51100
TB-EVO4 4.6X4.7 FLANGED TUBE*2

51101
TB-EVO4 BALL-HEAD KING PIN

51103
TB-EVO4 C PARTS / F. UPRIGHT

51104
TB-EVO4 D PARTS / SUS. ARM

51105
TB-EVO4 E PARTS / R. UPRIGHT

51106
TB-EVO4 HUB CARRIER (2°)

51111
4MM ADJUSTER FOR 3MM SCREWS*8

51112
TG10MK2 A PARTS (GEAR CASE)

51113
TG10MK2 B PARTS (SUS. ARM)

51114
TG10MK2 C PARTS (F. UPRIGHT)

51115
TG10MK2 D PARTS (DAMPER STAY)

51116
TG10MK2 G PARTS (BODY MOUNT)

51118
TG10MK2 K PARTS (STEERING ARM)

51119
TG10MK2 N PARTS (SUS. MOUNT)

51120
TG10MK2 SPUR GEAR SET 50T, 54T

51121
TG10MK2 DIFF. CASE

51122
TG10MK2 SUSPENSION SHAFT SET

51123
TG10MK2 LOWER DECK

51124
TG10MK2 URETHANE BUMPER

51126
TG10MK2 WHEEL AXLE

51127
TG10MK2 DRIVE SHAFT

51129
TG10MK2 10MM ADJUSTER NUT

51130
6X7MM BALL COLLAR

51131
6X7MM BALL NUT

51132
6MM ALU. STABILIZER END

51133
RACING CLUTCH FLYWHEEL +COLLET

51134
TG10-MK.2 FLYWHEEL NUT SET

51135
RACING CLUTCH SHOE

51136
RACING CLUTCH WEIGHT

51137
RACING CLUTCH BELL

51141
TG10MK2 2-SPEED TRANS. SPRING

51142
TG10MK2 TRANS. and BR. JOINT CUP

51145
TG10MK2 DIFF. CASE PACKING

51146
TG10MK2 DIFF. JOINT CUP

51147
TG10MK2 PROPELLER JOINT CUP

51149
TG10MK2 SERVO SAVER SPRING SET

51155
NDF01 K PARTS (F. SUS. MOUNT)

51160
NITRO THUNDER SPARE WING

51162
NDF01 3-SPOKE WHEELS

51163
NDF01 PIN SPIKE TIRES

51165
NDF01 CROSS JOINT

51167
NDF01 BRAKE DISC

51169
NDF01 RING GEAR

51173
NDF01 R. WHEEL HUB SHAFT SET

51175
NDF01 TIE-ROD SET

51178
NDF01 CLUTCH SPRING

51179
CLUTCH SHOE

51190
TRF415MS FRONT DAMPER STAY

51191
TRF415MS REAR DAMPER STAY

51198
2 STEP SPEED CONTROLLER

51205
2WD ASTRAL FRONT WHEELS 60/19

51206
ASTRAL REAR WHEELS 60/29

51207
2WD WIDE GROOVED F. TIRES 60/19

51208
A PARTS BULKHEAD - TA05

51211
3X5MM FLAT SCREW *5

51212
TA05 BALL DIFF PULLEY 36T

51213
TA05 CENTER PULLEY 16T

51214
CENTRE SHAFT - TA05

51215
TA05 SPUR GEAR 70T

51216
TA05 DRIVE SHAFT *2

51217
TT01D B PARTS (SUS.ARM)

51218
TT01D URETHANE BUMPER

51219
DRIFT TIRES TYPE-D and WHEELS

51226
URETHANE BUMPER L (TT-01, TGS)

51227
F103GT/R PARTS (SERVO STAY)

51229
F103GT/T PARTS (UPRIGHT *2)

51230
F103GT SPUR GEAR 70T

51231
F103GT REAR WHEEL MOUNT R

51232
F103GT REAR WHEEL MOUNT L

51233
F103GT DIFF JOINT and SPACER

51237
M-CHASSIS 11SPK WHL WHI *4

51238
M-03M F PARTS (UPRIGHT)

51239
1050 BALL BEARING *4

51242
TA05 B PARTS (BUMPER)

51243
F103GT GEAR CASE SET

51244
F103GT SUSPENSION ARM SET

51246
NISMO R34 GT-R Z-TUNE BODY

51247
DF03 BEVEL GEAR SET

51248
DF03 SPUR GEAR SET

51249
DF03 B PARTS (DAMPER STAY)

51250
DF03 C PARTS (FRONT UPRIGHT)

51251
DF03 D PARTS(H.CARRandR.UPRIGHT)

51252
DF03 E PARTS (SUSPENSION ARM)

51253
TB EVO 5 B PARTS (BUMPER)

51255
TB EVO 5 ONE-WAY GEAR

51256
TB EVO 5 BALL DIFF GEAR

51258
NISMO COPPERMIX SILVIA BODY

51261
OFF-ROAD DISH WHEEL F (60/19)

51262
OFF-ROAD DISH WHEEL R (60/29)

51263
TWIN 5SPK WHL *4 BLA 26MM/+4

51270
MAZDA RX-7 BODY PARTS

51271
B PARTS BUMPER - TRF501X

51272
C PARTS FR U/RT - TRF501X

51273
TRF501X D PARTS(F HUB CARRIER)

51274
F PARTS RR L.A - TRF501X

51275
TRF501X F PARTS(F LOWER ARM)

51278
BELT TENSION ADJUSTER

51279
TRF501X R PARTS(R LOWER ARM)

51280
V PARTS DAMP CP - TRF501X

51281
W PARTS D. PISON - TRF501X

51282
TRF501X X PARTS(DAMP.RETAINER)

51283
5MM REINFORCED ADJUSTER*8

51284
SPUR GEAR 48 TEETH 96T

51289
IMPREZA WRC 07 BODY

51290
TRF501X KING PIN*4

51291
TOYOTA SUPRA BODY

51293
TA05-IFS F PARTS (H. CARRIER)

51295
RACING BODY - BMW Z4

51296
TA05-IFS C PARTS (F. UPRIGHT)

51297
TA05-IFS D PARTS (SUS. ARM)*2

51298
TA05-IFS E PARTS (R. UPRIGHT)

51299
M-N 12-S WHEELS*4(24MM/+2)

51302
DISH WHEELS (87/50) *2

51303
OVAL SP TIRE 150/80 W/SPONGE*2

51304
DB01 DISH WHEELS (FRONT)

51305
DB01 DISH WHEELS (REAR)

51307
DB01 B PARTS (BUMPER)

51308
DB01 FRONT UPRIGHT

51309
DB01 D PARTS (CASTER BLOCK)

51310
REAR UPRIGHT - DB01

51311
DB01 FRONT SUSPENSION ARM

51312
DB01 M PARTS (DAMPER STAY)

51313
DB01 REAR SUSPENSION ARM

51314
48 PITCH SPUR GEAR (91T)

51315
DB01 DIFFERENTIAL JOINT

51316
DB01 FRONT DRIVE SHAFT

51317
DB01 REAR DRIVE SHAFT

51318
TT-01 TYPE-E A PARTS

51319
TT-01 TYPE-E D PARTS

51320
DB01 DISH WHEEL F/WH.

51321
DB01 DISH WHEEL R/WH.

51323
CR-01 STD WHL *2 ±0

51324
CR-01 VISE CRAWLER TIRE*2

51325
CR-01 PLANETARY GEAR SET

51326
CR-01 BEVEL GEAR SET

51327
CR-01 PROPELLER SHAFT

51328
CR-01 D PARTS (UPRIGHT)*2

51329
CR-01 F PARTS (BUMPER)

51330
CR-01 J PARTS (HUB CARRIER)

51331
LAND CRUISER 40 BODY

51332
TRF416 C PARTS (FRONT UPRIGHT)

51333
TRF416 E PARTS (REAR UPRIGHT)

51334
M-CHASSIS FLAT 8SPK WHL SIL *4

51336
PORSCHE911GT3 CUP VIP 07 BODY

51338
DB01 BALDRE BODY PARTS

51340
NISSAN GT-R BODY PARTS

51341
TRF416 DIFF SCREW NUT

51342
TRF416 ALU. DIFF. JOINT

51343
TRF416 DRIVE BELT F

51344
TRF416 DRIVE BELT R

51346
F103 THRUST BEARING SET

51347
F103 DISC BALL SET

51348
F103 SPOKE WHEEL SET

51349
F103 MESH WHEEL SET

51350
F103 MESH WHEEL SET (GOLD)

51351
TB-03 A PARTS (GEAR CASE)

51352
TB-03 C PARTS (F. UPRIGHT)

51353
TB-03 D PARTS (SUS. ARM)

51354
TB-03 E PARTS (R. UPRIGHT)

51355
TB-03 M PARTS (DAMPER STAY)

51356
TB-03 06 SPUR GEAR (64T)

51358
MB UNIMOG 406 SERIES U900 BODY

51362
M-CHASSIS 18-SPOKE WHEEL *4

51364
IMPREZA WRC 08 BODY

51365
SKYLINE GT-R R32 BODY

51367
DF03RA E PARTS (SUS. ARM)

51368
DF03RA N PARTS (BODY MOUNT)

51369
DF03RA SPUR GEAR SET

51370
05 PINION GEAR (32T)

51371
TB-03D N PARTS (SUS. MOUNT)

51375
CUSCO DUNLOP IMPREZA BODY

51376
LANCER EVO X BODY

51377
F104 BODY

51378
F104 SPARE WHEEL SET

51379
F104 C PARTS (GEAR CASE)

51380
F104 D PARTS (BATTERY HOLDER)

51381
F104 F PARTS (F SUS. ARM)

51382
F104 H PARTS (REAR WING)

51383
F104 J PARTS (FRONT WING)

51384
F104 SPONGE TIRES A (4430, F)

51385
F104 SPONGE TIRES A (4435, R)

51386
BUGGY CHAMP 2009 BODY

51388
FORD BRONCO 1973 BODY

51389
M-05 A PARTS (CHASSIS)

51390
M-05 B PARTS (STEERING WIPER)

51391
M-05 C PARTS (SUS. ARM)

51392
M-05 D PARTS (DAMPER STAY)

51393
M-05 F PARTS (UPRIGHT)

51394
M-CHASSIS 11-S RACING WHEEL*4

51397
FERRARI F60 BODY

51398
F104 MESH WHEELS (RUBBER TIRE)

51399
F104 RUBBER TIRES F

51400
F104 RUBBER TIRES R

51401
LANCIA DELTA BODY

51405
C-SHAPED 10-SPOKE WHEEL *4

51406
SAND SCORCHER (2010) BODY

51407
240Z RALLY BODY

51410
TRF201 D PARTS 30° HUB CARRIER

51411
TRF201 F PARTS (F SUS. ARM)

51412
TRF201 J PARTS (R SUS. MOUNT)

51413
TRF201 M PARTS (DAMPER STAY)

51414
TRF201 F DISH WHEELS

51415
TRF201 48 PITCH SPUR (79T)

51416
52T BALL DIFF GEAR SET

51417
6026 THRUST BEARING

51418
3X35MM STAINLESS SHAFT *2

51419
FF-03 B PARTS (BUMPER)

51421
CASTROL CIVIC BODY

51422
FF-03 M PARTS (DAMPER STAY)

51423
FF-03 06 SPUR GEAR (68T)

51424
BODY - FIAT ABARTH

51425
M-05RA F PARTS (UPRIGHT)

51426
M-05RA SKID PLATEandSIDE GUARDS

51427
60D RALLY BLOCK TIRE *2

51428
ENDLESS 370Z BODY

51429
RAYBRIG HSV-010 BODY

51430
MCLAREN MP4-24 BODY

51431
J.A.S. CIVIC R3 BODY

51432
M-06 A PARTS (CHASSIS)

51433
M-06 B PARTS (BATT. HOLDER)

51434
M-06 D PARTS (GEARBOX)

51435
M-06 E PARTS (DAMPER STAY)

51436
M-06 PRO 3X34MM BALL SUS SHAFT

51437
M-06 URETHANE BUMPER

51438
TRF502X BALL DIFFERENTIAL GEAR SET

51439
TRF417 LOW FRICTION FRONT BELT

51440
TRF417 SPUR GEAR (111T)

51441
TRF417 SPUR GEAR (113T)

51442
TRF417 BALL DIFF PLATE *2

51443
TRF417 FRONT DIRECT CUP *2

51444
TRF417 CROSS JOINT SET

51445
TRF417 WHEEL AXLE *2

51446
TRF417 ALU. DIFF JOINT SET

51448
DN-01 INNER SPONGE FRONT

51449
DN-01 R PARTS (R LOW ARM)

51450
RAYBRIG HSV-010 BODY WIDE

51453
SUMO POWER GT-R BODY

51454
TA06 A PARTS (BULKHEAD)

51455
TA06 J PARTS (DAMPER STAY)

51456
TA06 K PARTS (BATTERY HOLDER)

51457
TA06 N PARTS (ROCKER ARM)

51458
TA06 LOWER DECK

51459
TA06 DRIVE BELT (453MM)

51460
TA06 GEAR DIFF BEVEL GEAR

51461
TA06 MAIN and MIDDLE SHAFT

51462
TA06 R DIFF CASE (52T)

51463
TA06 F DIFF PULLEY/CASE (39T)

51464
TA06 GEAR DIFF GASKET *4

51465
TA06 COUNTER and IDLER GEAR

51466
TA06 GEAR DIFF CUP JOINT

51467
MUGEN CR-X BODY

51468
TRF417 DIFF II PULLEY CASE 37T

51469
TRF417 DIFF II CUP JOINT LandR

51470
GEAR DIFF MAINT. PARTS SET

51472
DB01 GEAR DIFF CUP JOINT

51473
SCIROCCO GT24 BODY

51475
VW T1 WHEELIE BODY

51476
CELICA GT-FOUR 1990 BODY

51477
1/10 CELICA LB TURBO BODY

51479
RM-01 C PARTS (GEAR CASE)

51480
RM-01 L PARTS (SIDE LINK *2)

51481
RM-01 N PARTS (F SUS. ARM)

51482
RM-01 WHEEL SET

51483
RM-01 SPONGE TIRES F

51484
RM-01 SPONGE TIRES R

51485
RM-01 FL. COATED PIVOT BALL *5

51486
1/12 TOM'S 84C BODY

51487
TYPE 380-S MOTO

51490
NISSAN TITAN BODY

51491
NEW MAN PORSCHE 956 BODY

51492
DB02 B PARTS (BUMPER)

51493
DB02 M PARTS (DAMPER STAY)

51494
TOYOTA 86 BODY

51495
JIMNY WHEELIE BODY

51497
GOLF24 BODY

51498
R/C RUBBER PARTS A

51499
R/C RUBBER PARTS B

51501
XV-01 A PARTS (GEAR CASE)

51502
XV-01 B PARTS (BUMPER)

51503
XV-01 C PARTS (F UPRIGHTS)

51504
XV-01 E PARTS (R UPRIGHTS)

51505
XV-01 F PARTS (SUS. ARMS)

51506
XV-01 G PARTS (GEARS)

51507
XV-01 J PARTS (DAMPER STAYS)

51508
XV-01 K PARTS (STEERING ARM)

51509
XV-01 L PARTS (WHEEL WELL)

51510
XV-01 NN PARTS (SPACERS *2)

51511
XV-01 CHASSIS FRAME

51512
XV-01 DRIVE BELT (573MM)

51513
XV-01 REAR AXLES

51516
R390 GT1 BODY

51517
SUBARU BRZ BODY

51518
SAND-VIPER BODY

51519
PETRONAS SLS GT3 BODY

51520
1/12 MAZDA 787B #18 BODY

51521
F2012 BODY

51522
F104 2012 BODY

51523
F2012 STICKER SET

51524
F104 2012 WING SET WHITE

51525
F104 2012 WING SET BLACK

51526
FERRARI 458 CHALLENGE BODY

51527
TT-02 A PARTS (UPRIGHT)

51528
TT-02 B PARTS (SUS.ARM)

51529
TT-02 C PARTS (CUP JOINT)

51530
TT-02 D PARTS (MOTOR MOUNT)

51531
TT-02 G PARTS (GEAR)

51532
TT-02 LOWER DECK

51533
SUBARU XV BODY

51534
SLS AMG GT3 BODY

51535
TRF417 V5 DIFF. JOINT L/R

51536
TRF417 V5 SWING SHAFT CAP

51537
6MM SNAP PIN *15

51538
BB AER. DAMPER ROD GUIDES *4

51539
BB AER. DAMPER PISTON 1.6X2 *4

51540
BB AER. DAMPER PISTON 1.7X2 *4

51541
GAZOO RACING TRD 86 BODY

51543
PORSCHE 911 CARRERA RSR BODY

51544
LAFERRARI BODY

51545
MONSTER SUPER SWIFT BODY

51546
TB-04 BALL DIFF RING GEAR 40T

51547
TB-04 1WAY GDIFF RING GEAR 40T

51548
TB-04 06 MODULE SPUR GEAR 66T

51549
TB-04 GEAR DIFF BEVEL GEAR

51550
TB-04 K PARTS (STIFFENER)

51551
TB-04 T PARTS (GEAR CASE)

51552
TB-04 LOWER DECK

51553
TB-04 GEAR DIFF GASKET *4

51554
TB-04 GEAR DIFF CUP JOINT

51555
ALFA 155 V6 JAGER BODY

51556
TB-04 F PARTS (6° HUB CARRIER)

51557
TRF418 SPUR GEAR 116T

51558
TRF418 FRONT BELT 169T

51559
TRF418 REAR BELT 63T

51560
TOYOTA FJ CRUISER BODY

51561
ZAKSPEED CAPRI JAGER BODY

51562
ENEOS SUSTINA RC F BODY

51563
RAYBRIG NSX CONCEPT-GT BODY

51564
TRF419 F DIRECT CUP *2

51565
TRF419 ALU DIFF JOINT *2

51566
TRF419 DIFF CASE 37T

51567
TRF419 GEAR DIFF BEVEL SET

51568
TRF419 GEAR DIFF SET

51569
TRF419 FRONT BELT 171T

51570
TRF419 REAR BELT 61T

51571
TRF419 F DAMPER STAY

51572
TRF419 R DAMPER STAY

51573
TRF419 UPPER DECK

51574
TRF419 LOWERDECK

51575
BRZ RandD SPORT '14 FUJI BODY

51576
MF-01X A PARTS (CHASSIS)

51577
MF-01X B PARTS (DAMPER STAYS)

51578
RAIKIRI GT BODY (WIDE)

51579
GT-R LM NISMO LAUNCHVER BODY

51580
4WD BUGGY F DISH WHL HEX HUB

51581
BUGGY R DISH WHL HEX HUB

51582
PETRONAS TOM'S RC F BODY

51583
MAZDA MX-5 BODY

51584
MOTUL AUTECH GT-R BODY

51585
RAIKIRI GT BODY

51586
NSX BODY

51588
OR RACING TRUCK WHL FR *2 EACH

51589
OR RACING TRUCK TIRES *2

51590
MERCEDES-AMG GT3 BODY

53008
1150 S. BALL BEARING *4

53017
3X15MM T. TAPPING SCREW

53024
4MM ALUMI. F. LOCK NUT

53027
SILICONE DAMPER OIL HARD

53029
1150 SEALED BALL BEARING *2

53030
850 SEALED BALL BEARING *4

53042
BALL DIFF GREASE

53056
PIN TYPE WHEEL ADAPTER

53059
W.STUD SPIKE TIRES *2

53065
1260 SEALED BALL BEARING *2

53068
RS540 SPORT-TUNED MOTOR

53070
MANTA RAY BALL DIFF

53084
6029 SQUARE SPIKE TIRE R *2

53086
R. STAR-DISH WHEELS

53088
6024 SQUARE SPIKE TIRE F *2

53089
4WD F. STAR-DISH WHEELS

5310002
SHAFT 3 X 50MM - DF03

53101
0.4 PINION GEAR (20/21T)

53102
0.4 STEEL PINION GEAR

53103
0.4 PINION GEAR (24/25T)

53104
0.4 SPUR GEAR (93T/104T)

53113
RACING R/S INNER SPONGE

53117
0.4 STEEL P.GEAR(26/27T)

53119
SPECIAL KING PIN

53120
F-1 ALUMINUM F. BODY MOUNT

53124
3MM TUNGSTEN-CARBIDE DIFF BALL

53129
3645 R. HBR SPONGE TIRES

53132
FLU. COLOR ANTENNA PIPES *4

53134
F-1 HBR SOFT TIRES

53136
ONE-PIECE BEARING

53141
LIGHTWEIGHT KING PINS

53150
TURN-BUCKLE TIE-RODS

53155
LOW FRICTION ALUM. DAMPER

53156
HARD INNER SPONGE

53157
ALUMINUM KING PINS

53159
4MM FLANGE LOCK NUT BLUE

53160
4MM FLANGE LOCK NUTS RED

53161
4MM FLANGE LOCKNUTS GOLD

53162
4MM FLANGELOCKNUTS BLACK

53163
ON-ROAD TUNED SPRING

53169
FORMULA CAR FLEX T-BAR

53174
FRIC. DAMPER GREASE SOFT

53175
FRI.DAMPER GREASE MEDIUM

53176
FRIC. DAMPER GREASE HARD

53200
4WD FRONT ONE-WAY DIFF UNIT

53203
TGX SHAPED TIRE INSERTS *2

53204
M-CHASSIS INNER SPONGE

53214
SUPER GRIP RADIAL TIRE *2

53215
M-CHASSIS SLICKS *2

53217
HARD JOINT CUP(FOR BALL DIFF)

53218
HARD JOINT CUP(FOR GEAR DIFF)

53220
SUPER SLICKS *2

53222
M-CHASSIS SUPER SLICKS *2

53224
T.CAR M2 SLICKS *2

53227
M2 RADIAL TIRES *2

53230
WIDE INNER SPONGE(HARD)

53232
ONE-PIECE R.SPOKE WHEELS *2

53248
FORMULA LIGHTW. DIFF JOINT

53254
M-CHASSIS 60D S.GRIP R.TIRE

53255
M-CHASSIS 60D I.SPONGE(HARD)*4

53259
FORMULA 3.5MM OFFSET UPRIGHT

53262
0.4STEEL PINION GEARS(28T/29T)

53267
TA03 BALL DIFFERENTIAL

53270
1060 BALL BEARINGS *2

53273
F-1 REAR SUS. BALL MOUNT SET

53278
TA03 ARAMID REINFORCED D.BELT

53284
5MM ALU. BALL CONNECTOR *10

53293
REINFORCED SLICKS TYPE-A *2

53294
REINFORCED SLICKS TYPE-B *2

53295
TIRE INNER FOAM

53300
TL01 TURNBUCKLE TIE-ROD SET

53301
TL01 STAINLESS STEEL SUS. SHAFT

53333
TOURING CAR TUNED SPRING (SHORT)

53334
LOW FRICTION DAMPER V PARTS

53335
REINFORCED 1P SPOKE WHEELS *2

53336
REINFORCED 1P MESH WHEELS*2

53338
RC TIRE CEMENTING HELPER

53339
CA CEMENT (FOR RUBBER TIRES)

53340
60D REINFORCED TIRES A *2

53341
M-CHASSIS 8SPK WHL CARBREIN *2

53342
TL01 SPEED-TUNED GEAR SET

53345
(TL01/M03) TOE-IN REAR UPRIGHT

53346
TL01/M03 QUICK BAT. RELEASER

53348
M03 BALL BEARING SET

53351
ALUMINUM REINFORCED TAPE

53379
3MM LIGHTWEIGHT DIFF BALL SET

53388
TURNBUCKLE ROD (TG10, TB-01)

53390
M03/04 HOLLOW CARBON GEAR SHAFT

53404
TB-01 0.4 SPUR GEAR (88T)

53405
0.4 PINION GEAR (34T,35T)

53406
0.4 PINION GEAR (36T,37T)

53407
0.4 PINION GEAR (38T,39T)

53413
TB-01 0.4 SPUR GEAR (72T)

53415
TOURING CAR BUMPER SPONGE

53416
MASKING SEAL *2

53420
0.4 PINION GEAR (40T, 41T)

53421
0.4 PINION GEAR (42T, 43T)

53422
0.4 PINION GEAR (44T, 45T)

53423
0.4 PINION GEAR (46T, 47T)

53424
0.4 PINION GEAR (48T, 49T)

53428
TA04 HARD REAR UPRIGHT

53433
MEDIUM-NARROW TIRES TYPE A

53434
MEDIUM-NARROW SOFT INNER *2

53435
MEDIUM-NARROW HARD INNER *2

53439
ANTI-WEAR GREASE (3G)

53440
ON-ROAD TUNED HARD SPRING SET

53443
SOFT OIL (#200,#300,#400)

53444
MEDIUM OIL (#500, #600, #700)

53445
HARD OIL(#800, #900 #1000)

53447
BATTLE SYSTEM (1/16 TANKS)

53448
4MM HARD LOCK-NUT and SPACER SET

53450
TA04 CENTER ONE-WAY UNIT

53453
M-NARROW 6-SPOKE WHEELS (+2)

53463
TA04 LOW FRICTION BELT (FRONT)

53464
TA04 LOW FRICTION BELT (REAR)

53465
TA04 CARBON UPPER DECK

53468
M-NARROW WH MESH WHEELS (+2)

53470
LIGHTWEIGHT WING (CARBON)

53471
M-NARROW WH 5-SPK WHEELS (0)

53473
M-NARROW WHITE DISH WHEEL (+2)

53475
M-NARROW WHITE DISH WHEELS (0)

53478
TA04 ALUMINUM RACING STEERING

53479
TA04 LOW FRICTION SUS. SHAFT

53483
RACING MOTOR BRUSH (LAYDOWN)

53486
COMMUTATOR CLEANING BRUSH SET

53487
CLEANING BRUSH SET (LAYDOWN)

53497
TT-02B/TT-01 BALL BEARING SET

53498
TGM-02 144/85 T.TIRE and WHEEL*2

53499
WHEEL AXLE FOR ASSY UNIV SHAFT

53500
C. JOINT FOR ASSY UNIV SHAFT

53501
42MM SWING SHAFT

53502
42MM LIGHT REAR SWING SHAFT

53505
39MM SWING SHAFT

53506
39MM LIGHT REAR SWING SHAFT

53508
METAL BEARING LUBRICATING OIL

53509
HFC 0.6 ALU. PINION (20T/F201)

53514
F201 REIN. PROPELLER SHAFT

53515
F201 RACING SPRING SET

53525
3X18MM TITAN TURNBUCKLE *2

53526
3X23MM TITAN TURNBUCKLE *2

53527
3X32MM TITAN TURNBUCKLE *2

53528
3X35MM TITAN TURNBUCKLE *2

53529
3X8MM TITAN SOCKET SCREW *5

53530
3X10MM TITAN SOCKET SCREW *5

53531
3X12MM TITAN SOCKET SCREW *5

53532
3X14MM TITAN SOCKET SCREW *5

53533
3X16MM TITAN SOCKET SCREW *5

53534
3X8MM TITAN CS HEX SCREW *5

53535
3X10MM TITAN CS HEX SCREW *5

53536
3X12MM TITAN CS HEX SCREW *5

53537
3X14MM TITAN CS HEX SCREW *5

53538
3X16MM TITAN CS HEX SCREW *5

53539
F5.5MM ALUMINUM SPACER SET

53540
TGM02 DV-LUG TIREandWHEEL GOLD*2

53561
TGM02 DV-LUG TIRE and W F.YLW*2

53562
TGM02 144/85 T.TIREandW. YLW*2

53566
F201 ALUMINUM DAMPER CYLINDERS

53569
CLAMP TYPE ALU. WHEEL HUB 6MM

53570
CLAMP TYPE ALU. WHEEL HUB 4MM

53571
TRF DAMPER (FLUORINE COATED)

53572
TRF DAMPER PISTON 2-HOLE *4

53573
TRF DAMPER PISTON 3-HOLE *4

53574
TRF DAMPER ROD GUIDEandO-RING *4

53575
TRF DAMPER PISTON ROD *4

53576
TRF DAMPER OIL SEAL *4

53577
TRF DAMPER URETHANE BUSH *10

53580
MICRO NOZZLE FOR CA CEMENT *10

53581
RACING MOTOR BRUSH (STANDARD)

53582
MEDIUM-NARROW MEDIUM INNER *2

53583
3X6MM TITAN SOCKET SCREW *5

53584
3X6MM TITAN CS HEX SCREW *5

53585
F3MM SHIM SET *10 X 3 TYPES

53586
F4MM SHIM SET *10 X 3 TYPES

53587
F5MM SHIM SET *10 X 3 TYPES

53588
F10MM SHIM SET *10 X 3 TYPES

53590
CUP JOINT FOR TB01 F.ONE-WAY

53591
04 GP SPUR GEAR 112T (TA04)

53592
04 GP SPUR GEAR 120T(TA04)

53593
04 GP SPUR GEAR 128T(TA04)

53595
TRF DAMPER ALU. RETAINER

53596
ALU. SERVO STAYS (SHORT)

53597
M03 ASSEMBLY UNIVERSAL SHAFT

53598
FC 5MM ALU. BALL CONNECTOR *10

53599
FC 5MM ALU. BALL NUT *10

53601
L.FRICTION 5MM ADJUSTER *8

53602
TURNBUCKLE WRENCH

53603
WINDOW STICKERS

53604
RACING WING SET

53609
TA04 ALU. SUSPENSION MOUNT (F)

53611
TA04 RACING STABILIZER SET (F)

53616
TA04 F.ALU. BODY MOUNT (60MM)

53619
CVA MINI SHOCK UNIT CYLINDER *4

53621
COLOR NYLON BAND (BLUE) *10

53626
TB-EVO3 ONEWAY RING GEAR PLATE

53627
TB-EVO3 REINFORCED DIFF JOINT

53628
TB-EVO3 UPPER ARM ALU. MOUNT

53630
TRF S. DAMPER SPRING SOFT*2

53631
TRF S. DAMPER SPRING MEDIUM*2

53632
TRF S. DAMPER SPRING HARD*2

53633
TRF S. DAMPER SPRING EX-HARD*2

53635
SUPER HARD SPRING

53636
ULTRA HARD SPRING

53639
6MM ALUMINUM BALL NUT/RED

53640
5MM ALUMINUM BALL NUT/BLUE

53642
5MM ALU. BALL CONNECTOR/BLUE

53644
ALUMINUM STABILIZER END/BLUE

53645
ALUMINUM STABILIZER END/RED

53646
WHEEL SPACER/BLUE

53660
F201 REINFORCED TIRE B (FRONT)

53661
F201 REINFORCED TIRE B (REAR)

53662
TT-01 TURNBUCKLE TIE-ROD SET

53663
BALL DIFF SET (TT-01, TGS)

53664
TT01 ALUMINUM MOTOR HEAT SINK

53665
TT-01 SPUR GEAR SET (55T/58T)

53666
TT01 METAL MOTOR MOUNT

53670
TT-01 ALU. RACING STEERING SET

53671
TT-01 FRONT ONE-WAY UNIT

53673
TOE-IN REAR UPRIGHT/TT01,TGS

53674
ADJUSTABLE UPPER ARM/TT01,TGS

53675
TA04 SSG CARBON LW BATT.HOLDER

53677
TB-02 STABILIZER SET (FandR)

53678
TB-02 ALU. RACING STEERING SET

53682
ALU. BUMPER STOPPER/TT01,TGS

53683
URETHANEBUMPER M BLUE/TT01,TGS

53685
TRF415 F. BRIDGE SUS. MOUNT A

53689
540-J MOTOR

53690
0.4 PINION GEAR (30T, 31T)

53691
0.4 PINION GEAR (32T, 33T)

53694
REAR STABILIZER - TT-01

53695
TT-01 STABILIZER SET R

53696
SUPER STOCK MOTOR TYPE-TZ

53697
SUPER STOCK MOTOR TYPE-RZ

53700
ALUMINUM BRAKE ARM TGM02/03

53702
DF02 SPRING SET

53703
DF02 SPUR GEAR (67T)

53705
REIN. TIRES B3 24MM *2

53709
FLUORINE COATED SUS. BALL *8

53713
TB-EVO4 SUS. MOUNT A/BLUE

53716
TB-EVO4 SUS. MOUNT D/BLUE

53717
TB-EVO4 SUS. MOUNT E/BLUE

53722
TB-EVO4 STABILIZER ROD SET

53724
TB-EVO4 46MM LW R. SWING SHAFT

53726
F6MM SHIM SET *10 X 3TYPES

53728
DISH WHEELS F60/24 R60/29

53730
RACING CLUTCH PINION 20T (1ST)

53731
RACING CLUTCH PINION 21T (1ST)

53732
RACING CLUTCH PINION 22T (1ST)

53733
RACING CLUTCH PINION 24T (2ND)

53734
RACING CLUTCH PINION 25T (2ND)

53735
RACING CLUTCH PINION 26T (2ND)

53736
RACING CLUTCH SPRING / SOFT

53737
RACING CLUTCH SPRING / MEDIUM

53738
RACING CLUTCH SPRING / HARD

53739
TG10MK2 REAR STABILIZER ROD

53742
GE F.SPONGE TIRE 37 W:26MM

53743
GE F.SPONGE TIRE 40 W:26MM

53744
GE F.SPONGE TIRE 43 W:26MM

53745
GE R.SPONGE TIRE 35 W:30MM

53748
GE SHORT DAMPER SPRING/SOFT

53749
GE SHORT DAMPER SPRING/MEDIUM

53750
GE SHORT DAMPER SPRING/MEDHARD

53751
GE SHORT DAMPER SPRING/HARD

53752
GE SHORT DAMPER SPRING/EX-HARD

53754
GE DAMPER SPRING/MEDIUM

53755
GE DAMPER SPRING/MEDHARD

53756
GE DAMPER SPRING/HARD

53757
GE DAMPER SPRING/EX-HARD

53758
SILICONE DIFF. OIL #5000

53762
1/16 RCT GUN BARREL STABILIZER

53764
TG10MK2 SPUR GEAR (49T, 53T)

53765
3X6MM SOCKET SCREW / BLUE*5

53766
3X8MM SOCKET SCREW / BLUE*5

53767
3X10MM SOCKET SCREW / BLUE*5

53768
3X12MM SOCKET SCREW / BLUE*5

53769
3X14MM SOCKET SCREW / BLUE*5

53770
3X16MM SOCKET SCREW / BLUE*5

53771
3X6MM CS HEX SCREW / BLUE*5

53772
3X8MM CS HEX SCREW / BLUE*5

53773
3X10MM CS HEX SCREW / BLUE*5

53774
3X12MM CS HEX SCREW / BLUE*5

53779
GT-TUNED MOTOR (25T)

53780
NDF01 2-SPEED TRANSMISSION

53784
TB-EVO4 ALU. R. UPRIGHT (1DEG.)

53785
TB-EVO4 ALU. CENTER CUP

53788
DF02 TURNBUCKLE

53790
CUP JOINT FOR UNIV. SHAFT

53791
DF02 UNIV. SHAFT

53792
UNIV. SHAFT (TT-01, TA04)

53793
DF02 2 WAY R UPRIGHTS

53794
TB02andTA04 REVERSIBLE LW SUS.

53796
TG10MK2 ADJUSTABLE F STABI.

53797
TG10MK2 ONE-PIECE ENGINE MOUNT

53798
TG10MK2S R STABILIZER

53800
ALU. TOE-IN R UPRIGHTS

53802
NDF01 REIN. DRIVE FLANGE SHAFT

53803
NDF-01 ON-ROAD STABILIZER SET

53804
TRF415 REIN. DIFF JOINT

53805
TG10MK2S 2-SPEED TRANSMISSION

53806
TT01 CUP JOINT FOR UNIV. SHAFT

53807
TB-EVO4 ALU. R. UPRIGHT (0DEG.)

53808
TRF415 SUS. MOUNT XA

53809
TRF415 SUS. MOUNT XB

53810
TRF415 SUS. MOUNT XC

53814
NDF01 2-SPEED DRIVEN GEAR

53822
NDF01 LW ALU. FLYWHEEL

53823
CLAMP TYPE ALU. WHEEL HUB 5MM

53825
TB-EVO4 2.6MM SUS. SHAFT

53826
TB-EVO4 F.C.BALL-HEAD KING PIN

53827
STABILIZER ROD STOPPER

53828
DT02 TURNBUCKLE SUS.andTIE-ROD

53829
DT02 STABILIZER SET (FandR)

53831
DT02 ALU. MOTOR HEAT SINK

53832
DT02 SPRING SET

53833
TA05 FRONT ONE-WAY UNIT

53839
MARKING STICKER (STARandFIRE)

53840
MARKING STICKER (TRIBAL FLAME)

53841
CENTRE ONE WAY SET - TA05

53842
TA05 STABILIZER SET (FandR)

53843
ARAMID DRIVE BELT - TA05

53844
TA05 ALU. TRANSPONDER STAY

53845
TA05 CARBON DAMPER STAY F

53846
CARBON DAMP STAY R - TA05

53847
46MM ASSEMBLY UNIVERSAL SHAFT

53848
TA05 ALU. RACING STEERING SET

53849
TA05 HIGH PRECISION DIFF JOINT

53850
TRF DAMPER TITANIUM PISTON ROD

53851
46MM TITANIUM SUS. SHAFTS

53854
NDF01 V-TREAD BLOCKTIRES75/47

53855
NDF01 SLIPPER CLUTCH SET

53856
TG10MK2 ONE-PIECE BRAKE DISK

53857
04 GP SPUR GEAR 105T (TA05)

53858
5MM ADJUSTER WRENCH

53859
5SPOKE PLATEDWHEEL*4 24MMOFF0

53860
10SPOKE PLATEDWHEEL*4 24MMOFF0

53861
CAMBER GAUGE

53862
HEIGHT and DROOP GAUGE

53863
DT-02 BALL DIFF. SET

53864
TT-01 ALUMINUM STEERING LINK

53867
TA05 FRONT ONE-WAY PULLEY 36T

53869
5MM ALU. S BALL NUT BLUE *10

53870
49.7MM TITAN. SUS SHAFT *2

53872
3X28 TITAN. TURNBUCKLE SHAFT*2

53873
CARBON DAMPER STAY SET. SPACER

53874
CENT PULLY BUSH - TA05

53875
ALUM SERVO STAY - TA05

53876
ALU. DAMPER RETAINER 1MM DOWN

53877
TA05 FRONT DIRECT COUPLING

53880
LARGE DISH WHEELS FRONT 62/25

53881
LARGE DISH WHEELS REAR 62/35

53882
TA05 CARBON MOUNT SPACER

53883
STEERING LINK - TA05

53885
TG10-MK.2 FRONT ONE-WAY SET

53887
MARKING STICKER (DRAGON)

53888
TG10-MK.2 REIN.PROP.SHAFT FandR

53889
TRF415 ALU. DIFF. JOINT

53890
SWING SHAFT PROTECTOR *4

53891
F5X1.9MM BEARING SPACER *4

53892
3X10MM ALU. TURNBUCKLE SHAFT*4

53894
TA05 CARBON REIN. A PARTS

53897
TA05 ARAMID DRIVE BELT BLUE

53900
04 SPUR GEAR 93T/104T (F103GT)

53901
TRF SPECIAL DAMPER F103GT

53904
TA05 CARBON CENTER PLATE

53905
TA05 ALU. SIDE BRACE

53906
5X5MM ALU. HEX BALL CONNECTOR

53907
5X8MM ALU. HEX BALL CONNECTOR

53908
FROG(2005) ASSY UNIV. SHAFTS

53909
LED LIGHT UNIT (TLU-01)

53910
LED LIGHTF5 WHITE

53911
LED LIGHTF5 RED

53912
LED LIGHTF3 ORANGE

53913
FROG 2005 ALU. WHEEL-ADAPTER

53914
WHITE DISH WHEEL(26MM/OFF0)*4

53915
LIGHT CENTRE SHAFT -TA05

53916
TA05 ALU. STABILIZER HOLDER

53917
F2.6MM TITAN COATED SUS. SHAFT

53918
TRF DAMPER L.FRICTION V PART*2

53919
ALUM DIFF JOINT - TA05

53920
TA05 ALUMINUM MOTOR MOUNT

53922
05 PINION GEAR (23T,25T)

53923
05 PINION GEAR (27T,29T)

53924
DF-03 HEAT SINK BAR SET

53925
DF-03 SLIPPER CLUTCH SET

53926
DF-03 ALUMINUM DAMPER SET

53927
DF-03 SETTING SPRING SET

53928
SHORT REVERSIBLE SUS. ARM

53929
DIRT-TUNED MOTOR (27T)

53930
SUPER STOCK MOTOR-BZ

53931
DF-03 CENTER ONE-WAY SET

53932
ALUMINIUM CENTER SPACER .05 MM

53933
ALU. SUS. MOUNT SPACER 1MM*4

53935
WP DIFF PULLY 36T - TA05

53936
TA05 WP F ONE-WAY PULLEY 36T

53937
LED LIGHT CONTROL UNIT TLU-02

53938
ALU. R UPRIGHT FOR REV. SUS(0)

53939
LW WHEEL AXLE FOR REV. SUS.

53940
DF-03 HARD TURNBUCKLE SHAFT

53941
DF-03 ALU. TURN. STEERING ROD

53942
3X42MM HARD TURNBUCKLE SHAFT*2

53943
3X46MM HARD TURNBUCKLE SHAFT*2

53944
3X50MM HARD TURNBUCKLE SHAFT*2

53946
TGM-04 SPRING FOR 8 DAMPER*8

53947
TRF415MSX MR EDIT. F. ONE-WAY

53948
DF-03 ALU. OP PROP. CUP JOINT

53949
DF-03 LW BATTERY STOPPER PIN

53951
TRF501X FRONT ONE-WAY SET

53954
DF-03 FRONT ONE-WAY BEVEL*2

53955
5-S P.WHEEL W/TIRE*2(24MM/0)

53956
10-S P.WHEEL W/TIRE*2(24MM/0)

53957
MF CONTROL UNIT MFC-02

53958
FORD F-350 FULL BEARING SET

53959
MESH WHEEL W/D.TIRE*2(26MM/+2)

53960
6-S WHEEL W/D.TIRE*2(26MM/+2)

53961
TRF501X ALU.CASTER BLOCK 10DEG

53963
TRF501X STABILIZER SET

53964
48 PITCH PINION GEAR 16T/17T

53965
48 PITCH PINION GEAR 18T/19T

53966
48 PITCH PINION GEAR 20T/21T

53967
TRF501X ADJ. BELT TENSIONER

53968
5X5MM H.H.H.B.CONNECTOR*5

53969
5X8MM H.H.H.B.CONNECTOR*5

53970
BALL DIFF PROTECTIVE SEAL

53974
TRF501X SETTING SPRING FRONT

53975
TRF501X SETTING SPRING REAR

53976
TRF501X DAMPER PISTON 1.2X2 *4

53980
DUST COVER FOR ADJUSTER

53982
NITRAGE 5.2 STABILIZER

53983
LIGHTLY-TUNED MOTOR 28T

53984
BUGGY RACING WING

53987
TRF501X DRIVE BELT (369MM)

53988
BALL DIFF PULLEY (37T)

53989
CENTER PULLEY (18T)

53992
TA05-IFS ALU. ROCKER NUT

53993
TA05-IFS ALU. ROCKER ARM

53994
CARB. DAMP STAY - TA051FS

53995
TRF501X REIN. UPPER ARM MOUNT

53996
NITRAGE UNIV. DRIVE SHAFT*2

53997
NITRAGE UNIV. PROP. SHAFT

53998
NITRAGE ALU. FRONT SUS. PLATE

53999
NITRAGE ALU. REAR SUS. PLATE

54000
M-CHASSIS ALUMINUM DAMPER SET *4

54001
NITRAGE ALU. STEERING PLATE

54002
HOTSHOT 2007 BALL BEARING

54006
ADAPTER FOR TRF501X ONE-WAY

54007
NITRAGE ONE-WAY and DIRECT SHAFT

54008
LED LIGHTF3 WHITE

54009
LED LIGHTF3 RED

54010
LED LIGHTF3 BLUE

54011
LED LIGHTF5 YELLOW

54012
LED LIGHTF5 BLUE

54013
LED LIGHTF5 RAINBOW

54014
LED LIGHTF5 RAINBOW RANDOM

54015
DB01 ASSY UNIV. SHAFT F

54016
DB01 ASSY UNIV. SHAFT R

54018
DB01 SLIPPER CLUTCH SET

54019
TA05-IFS ALUMINUM BULKHEAD

54020
SUPER DRIFTECH TIRES 24MM

54021
MESH WHEEL W/SD TIRE*2(24MM/+2)

54022
10-S WHEEL W/SD TIRE*2(24MM/0)

54023
DB01 F ONE-WAY PULLEY(37T)

54025
TT-01 TYPE-E BALL BEARING SET

54026
TT-01 ALU. PROP. JOINT and SHAFT

54027
DB01 SLIPPER PAD

54028
BUGGY AERATION OIL DAMPER

54029
CR-01 SETTING SPRING SET

54030
CR-01 SETTING STABILIZER SET

54031
TA05-IFS CARBON REIN. F PARTS

54032
ANAEROBIC GEL THREAD LOCK

54034
DB01 CARBON REIN. D PARTS

54036
DB01 CARBON REIN. M PARTS

54039
DB01 ALU. SUS. BLOCK*2

54041
DB01 CARBON REIN. CHASSIS

54042
501X DAMPER HTC PISTON ROD F*2

54043
501X DAMPER HTC PISTON ROD R*2

54044
M-CH AL.DAMPER TC PISTON ROD*2

54046
CR-01 ALU. BATT. HOLDER

54048
CR-01 REIN. WHEEL AXLE*2

54050
TA05-IFS R 18T CENTER ONE-WAY

54051
DB01 ALU. C ONE-WAY PULLEY

54052
TB-03 ALU. UNIV. PROP. SHAFT

54055
TB-03 04 MODULE SPUR GEAR 96T

54056
TB-03 ALU. DIFF. JOINT

54057
TB-03 FRONT ONE-WAY UNIT

54058
TT-01E ALU. RACING STEERING

54059
TT-01E CARBON DAMPER STAY F

54060
TT-01E CARBON DAMPER STAY R

54061
DB01 DOUBLE SLIPPER CLUTCH

54062
48 PITCH PINION 13T, 14T, 15T

54063
TRF501X ALU.CASTER BLOCK 12DEG

54064
TB-03 ALU. SUS. MOUNT 1XD

54065
TB-03 ALU. SUS. MOUNT 1XC

54066
TB-03 ALU. SUS. MOUNT 1XB

54067
TB-03 ALU. SUS. MOUNT 1XA

54068
TB-03 ALU. SUS. MOUNT 1X

54069
TB-03 ALU. SUS. MOUNT 1A

54070
TB-03 ALU. SUS. MOUNT 1B

54071
TB-03 ALU. SUS. MOUNT 1C

54072
TB-03 ALU. SUS. MOUNT 1D

54073
TB-03 ALU. SUS. MOUNT 1E

54074
TB-03 ALU. SUS. MOUNT 1F

54075
TB-03 F.C. BALL HEAD KING PIN

54076
TB-03 WHEEL AXLES

54077
44MM LW REAR SWING SHAFT BLUE

54078
SWING SHAFTS 44MM

54079
DB01 ALU. MOTOR MOUNT BLUE

54080
4MM ALUMINUM LOCK NUT

54081
F103 LONG CARBON UPPER DECK

54083
TA05andTA05-IFS SHORT REV. SUS.

54084
CR-01 BARREL SPRING SET

54085
CR-01 BARREL SPRING SET SHORT

54086
CR-01 ALU. BEADLOCK RING (X2)

54089
TB-03 CARBON BUMPER SUPPORT

54090
TB-03 ALU. SERVO STAY (R)

54091
TB-03 ALU. SERVO STAY (L)

54094
TB-03 ALU. SPUR GEAR MOUNT

54096
TB-03 ALU. SERVO STAY R

54097
TB-03 CARBON STEERING LINK

54098
TB-03 CARBON REIN. A PARTS

54100
LAND CRUISER 40 PLATED GRILLE

54101
CR-01 PLATED STAND. WHEEL OFF0

54102
CR-01 REIN. KING PIN (X4)

54103
CR-01 HEAT SINK MOTOR PLATE

54105
CR-01 ALU. SKID PLATE

54106
CR-01 BENT LOWER ARM FRONT

54107
CR-01 BENT LOWER ARM REAR

54108
CR-01 REIN. D SHAFTandDIFF LOCK

54109
CR-01 ALU. DAMPER SET

54111
CR-01 CARBON MECH. DECK

54112
CR-01 CARBSTEEL PROPSHAFT 85MM

54113
CR-01 CARBSTEEL PROPSHAFT 95MM

54114
CR-TUNED MOTOR 35T

54115
CR-01 VISE CRAWLER TIRE SOFT*2

54116
CR-01 PENTAGRAM WHEEL*2 OFF5

54117
CR-01 CLIFF CRAWLER TIRE *2

54119
DB01 WO ASSY. UNIV. SHAFT R

54120
M-CHAS. HT SERVOSAVER ALU.HORN

54121
ALU. HORN FOR HT SERVO SAVER

54122
TB-03 CARBON DAMPER STAY REAR

54123
TB-03 CARBON REIN. M PARTS

54124
TB-03D CARBON DAMPER STAY F

54125
TB-03D DIRECT COUPLING

54126
TB-03 CENTER ONE-WAY

54127
F103 CARBON SHAFT R

54128
TB-03D ALU. BUMPER SUPPORT

54129
TB-03D ALU. MOTOR SPACER

54132
BRUSHLESS MOTOR 01 12T

54133
TRF511 BODY and FAIRING VER.1

54134
LOWERED BUGGY RACING WING

54137
TB-03D ALU. REAR UPRIGHT 1°

54138
F103 LOW-FRICTION PAD X2

54139
TOURING CAR BODY ACC. PARTS

54140
DB01 REINFORCED DRIVE BELT

54141
DB01 HIGH-TRACTION LOWER ARM F

54142
DB01 HIGH-TRACTION LOWER ARM R

54143
TRF416 LOW FRICTION BELT F

54144
TRF416 LOW FRICTION BELT R

54145
TB-03 EX URETHANE BUMPER

54146
TB-03 ALU. DAMPER STAY MOUNT

54148
DB01 ALU. STEERING POST (BLUE)

54151
TB-03 HP BEARING HOLDER

54152
DAMPER OIL AIR REMOVER S.LONG

54153
F103 CARBON REIN. SUS. ARM F

54154
F103 CARBON REIN. UPRIGHT F

54155
3MM THIN ALU. LOCK NUT *5 BLU

54156
3MM ALU. WASHER *8 BLUE

54157
1/10 TOURING CAR COCKPIT RHD

54158
F104 ALU. DIFF HOUSING SET

54159
F104 HT SAVER ALU. HORN

54160
F104 TITAN COAT KING PIN *2

54161
F104 LOW FRICTION SUS. BALL

54162
F104 CARBON REAR SHAFT

54163
CARBON LOWER DECK - F104

54164
F104 CARBON UPPER DECK

54165
F104 SOFT T-BAR

54166
F104 ALU. MOTOR MOUNT R/L

54167
F104 SPONGE TIRES B (4430, F)

54168
F104 SPONGE TIRES B (4435, R)

54170
TA05V.2 LOW FRIC. BELT 342MM

54171
TA05V.2 SEP.SUS.MOUNTS 1X

54172
TA05V.2 SEP.SUS.MOUNTS 1A-1XA

54173
TA05V.2 SEP.SUS.MOUNTS 1B-1XB

54174
TA05V.2 SEP.SUS.MOUNTS 1C-1XC

54175
TA05V.2 SEP.SUS.MOUNTS 1D-1XD

54176
FORMULA-TUNED MOTOR (32T)

54177
M-05 ALU. FRONT UPRIGHT

54179
M-05 BALL BEARING SET

54180
M-05 TITAN. SCREW SET

54181
BRUSHLESS MOTOR 01 18T

54182
M-05 ADJUSTABLE UPPER ARM SET

54183
M-CH. REIN. FREEWHEEL AXLE SET

54184
ALUMIN MOTOR PLATE - M-05

54185
DUAL BLOCK TIRE K FRONT 62/25

54186
DUAL BLOCK TIRE K REAR 62/35

54187
DUAL BLOCK TIRE C FRONT 62/25

54188
DUAL BLOCK TIRE C REAR 62/35

54189
DF-03RA CARBON F DAMPER STAY

54190
DF-03RA CARBON R DAMPER STAY

54191
M-05 ALU. RACING STEERING SET

54192
M-05 ALU. STEERING LINK

54193
M-05 ALU. STEERING POST

54194
M-05 BALL DIFF SET

54195
M-05 ALU. TURNBUCKLE STEER ROD

54196
CARBON K PARTS - TA05V2

54198
F104 RUBBER TIRES F HARD

54199
F104 RUBBER TIRES R SOFT

54200
F104 ALU. BODY MOUNT SET

54201
F104 PLATED MESH WHEEL RUBBERT

54202
F104 ALU. UPPER SUS. MOUNT

54203
F104 ALU. SERVO MOUNT L/R

54204
DB01 HIGH-TRACTION CHASSIS

54205
DB01 ALU. DAMPER BUSHING *2

54207
TRF416X LOW FRICTION BELT R

54208
5X8MM ALU.HEX BALL FLUORINE *5

54209
5X5MM ALU.HEX BALL FLUORINE *5

54210
TRF201 BODY VER.1

54211
TRF201 REAR WING SET

54212
M-CHAS. 3X37 TC SUS.SHAFT*2

54213
M-CHAS. 3X48.5 TC SUS.SHAFT*2

54214
M-05 MOTORMOUNTTITANHEXSCREW*2

54215
SPUR GEAR ADAPTER (F104)

54216
60D REINFORCED TIRES B *2

54217
48 PITCH PINION GEAR 22T,23T

54218
48 PITCH PINION GEAR 24T,25T

54219
TRF201 48 PITCH SPUR (77T)

54220
TRF201 F AXLE 3/16X3/8 BEARING

54221
TRF201 F SPRING SET

54222
F104 HIGH-TRACTION T-BAR

54223
FF-03 ALU. MOTOR PLATE BLUE

54224
M-05 LW ALU. BATTERY HOLDER

54225
TRF201 LW HEATSINK MOTORPLATE

54226
3/32”TUNGSTEN DIFF BALL *12

54227
FF-03 04 MODULE SPUR GEAR 102T

54228
FC 06 MODULE PINION 26T,27T

54229
FC 06 MODULE PINION 28T,29T

54230
FF-03 STABILIZER SET F/R

54232
M3X0.5MM THREAD FORMING TAP

54233
FF-03 ALU. DIFF JOINT

54234
FF-03 ALU. SPUR GEAR MOUNT

54235
FF-03 ALU. RACING STEERING SET

54236
M-05 F ALU. DAMPER STAY BLUE

54237
M-05 LOW FRICTION KING PIN *4

54238
M-05RA REIN. BALL DIFF CUP SET

54239
M-05 STABILIZER SET F/R

54240
F104 CLAMP TYPE WHEEL HUB

54241
TRF201 3X35MM TITANSUSSHAFT*2

54242
TRF201 ALU R SUS MOUNT 3.0 F

54244
TRF201 D PARTS 25° HUB CARRIER

54245
TRF201 ALU R UPRIGHT 0.5°

54246
TRF201 ALU R UPRIGHT 1.0°

54247
3X18MM ALU. TURNBUCKLE SHAFT*2

54248
3X23MM ALU. TURNBUCKLE SHAFT*2

54249
3X32MM ALU. TURNBUCKLE SHAFT*2

54250
3X42MM ALU. TURNBUCKLE SHAFT*2

54251
TBLM-01 14T

54252
TBLM-01 16T

54253
M-05RA ALU. FRONT UPRIGHT

54254
TRF201 ALU R UPRIGHT 0°

54255
1/35RC TANKMINESIM UNIT TSM-02

54256
REIN. TIRE TYPE C 24MM *2

54257
5MM REIN. ADJUSTER GRAY *5

54258
FF-03 CARBON DAMPER STAY R

54259
FF-03 CARBON MOTOR STAY L

54260
DN-01 SLIPPER CLUTCH

54261
FF-03 CARBON STEERING LINK

54262
TRF201 REIN.52T BALL DIFF GEAR

54263
TRF201 HIGHTRACTION LOWER DECK

54264
FF-03 CARBON STIFFENERS R

54265
TRF201 REIN. F PARTS

54267
M-05 and M-06 ALU R UPRIGHT 2°

54268
M-06 ALU. MOTOR MOUNT

54269
M-06 ALU. GEARBOX PLATE

54271
M-06 TITAN. SCREW SET

54276
TRF201 ALU. MOTOR PLATE

54277
M-CHASSIS REIN. GEAR SET

54278
F104 SEPARATE UPPER DECK

54279
DN-01 F DISH WHEELS PINK

54280
DN-01 R DISH WHEELS PINK

54281
F104 HEAVY PIVOT POST

54282
DB01 F DISH WHEELS PINK

54284
2WD GROOVED SOFT TIRE F,60/19

54285
DN-01 F DISH WHEELS FLU.YELLOW

54286
DB01 F DISH WHEELS FLU.YELLOW

54287
DN-01 R DISH WHEELS FLU.YELLOW

54288
FF-03 CARBON REIN. A PARTS

54290
FF-03 CARBON REIN. M PARTS

54291
TRF201 ALU. R SUS. MOUNT XA

54292
TRF201 ALU. R SUS. MOUNT XB

54293
REIN. TIRE TYPE GP-A 24MM *2

54294
SILICONE DIFF. OIL #100000

54295
M-06 STABILIZER SET F/R

54296
M06PRO 3X34MM TITANSUSSHAFT *2

54297
FF-03 CARBON REIN. LOWER DECK

54298
1/10 TOURING CAR COCKPIT LHD

54299
M-06 CARBON DAMPER STAY F

54300
M-06 CARBON DAMPER STAY R

54301
M-06 CARBON BATTERY HOLDER

54302
TA06 CENTER 1-WAY PULLEY (18T)

54303
TA06 FRONT 1-WAY SET (39T)

54304
TA06 F DIRECT COUPLING (39T)

54305
TA06 F BALL DIFF SET (39T)

54306
TA06 R BALL DIFF SET (52T)

54307
TA06 TITANIUM SCREW SET

54308
TA06 ALU. STEERING BRIDGE

54309
TA06 STABILIZER SET (FandR)

54310
TA06 ALU. RACING STEERING SET

54311
TA06 GEAR DIFF CROSS SHAFT

54312
TA05 GEAR DIFF

54313
TA06 ALU. ROCKER ARM

54314
TA06 CARBON BATTERY HATCH

54315
TA06 HEAT SINK MOTOR PLATE

54316
TA06 CARBON REIN. LOWER DECK

54317
TBLE-01S SENSOR CABLE (12CM)

54318
TBLE-01S SENSOR CABLE (16CM)

54319
M-CHASSIS LW HOLLOW SHAFT SET

54320
M-05 CARBON DAMPER STAY F

54321
TA06 CARBON REIN. A PARTS

54322
TA06 CARBON REIN. J PARTS

54323
TA06 CARBON REIN. T PARTS

54324
TA06 CARBON DAMPER STAY F

54325
TA06 CARBON DAMPER STAY R

54326
M-06 R ALU. DAMPER STAY MOUNT

54327
M-05 and M-06 ALU R UPRIGHT 1°

54328
GLASS TAPE 18MM×55M

54329
DB01 GEAR DIFF UNIT

54330
F104 CARBON REIN. C PARTS

54331
F104X1 UPPER DECKandROLL DAMPER

54332
F104 R SHAFT COUNTERWEIGHT

54333
F104X1 LONG UPPER DECK

54334
RM-01 GRIP SPONGE TIRE F

54335
RM-01 GRIP SPONGE TIRE R

54336
DB02 SLIPPER CLUTCH SET

54337
RM-01 ALU DAMPER V PARTS *2

54338
2WD OR DISH F WHEEL BLK 60/19

54339
OR DISH R WHEEL BLK 60/29

54341
RM-01 ALU PITCH DAMPER SET

54342
RM-01 ALU ROLL DAMPER SET

54343
M-CHASSIS LW FREEWHEEL AXLE

54344
TA06 LW IDLER SHAFT

54345
DB02 CARBON REIN. A PARTS

54346
DB02 CARBON REIN. K PARTS

54347
DB02 CARBON REIN. L PARTS

54348
DB02 CARBON REIN. MN PARTS

54349
DB02 CARBON REIN. S PARTS

54350
DB02 CARBON REIN. LOWER DECK

54351
RM-01 CARBON DAMPERMOUNTPLATE

54352
RM-01 ROLL SPRING SET

54353
RM-01 CARBON R BODYMOUNTPLATE

54354
RM-01 ALU 380MOTORADAPTER/BLUE

54355
RM-01 3X31MM TC KING PIN*2

54356
RM-01 ALU MOTOR MOUNT

54357
F104 ADJUSTABLE METAL UPRIGHT

54358
RS-540 TORQUE-TUNED MOTOR

54359
RM-01 PITCH SPRING SET

54360
FC 5MM ALU SHORT BALL NUT *4

54361
M-06 F CARBONDAMPERSTAY TRF

54362
M-06 R CARBONDAMPERSTAY TRF

54363
06 H. COATED ALU. PINION 23T

54364
RM-01 CARBON LOWER DECK

54365
RM-01 CARBON LOWER BRACE

54366
RM01 F UPRIGHTSHAFT 1/8”X5/16”

54367
RM-01 R TREAD SPACER SET

54368
FF-03 ALU COUNTER GEAR SHAFT

54369
RM-01 HT SERVOSAVER ALU.HORN

54370
TA06 IFS ALU ROCKER ARM BRIDGE

54371
TA06 ALU MOTOR MOUNT ADAPTER

54372
TA06 R DIRECT COUPLING 52T

54373
TA06 ALU R STIFFENERS

54374
DRIFT TIRE FOR M-CHAS WHEEL*2

54375
RM-01 CARBONMOTORMOUNT R PLATE

54376
XV-01 SEP.SUS.MOUNTS 1XJ

54377
XV-01 SEP.SUS.MOUNTS 1XM

54378
XV-01 SLIPPER CLUTCH SET

54379
XV-01 ALU. SUS. MOUNT XJ

54381
TBLE-01S SENSOR CABLE (35CM)

54382
48 PITCH PINION GEAR 26T,27T

54383
48 PITCH PINION GEAR 28T,29T

54384
5MM BODY O-RINGS *10

54387
2.6X27 TC SUSSHAFT DB01andDB02*2

54388
3X48.5 TC SUSSHAFT DB01andDB02*2

54389
DB02 REIN CUP JOINT

54390
LARGE BALL DIFF ALLOY PLATE

54391
UGT-TUNED MOTOR (24T)

54392
FL-TUNED MOTOR (30T)

54393
TYPE 380 SPORT-TUNED MOTOR

54394
WR-02 ASSEM. UNIV. SHAFT *2

54395
3X22 LF SUS SHAFT DT02andTT01 *4

54396
DT-02 F LOW ATTACH PIN *2

54397
DT-02 ALU. SERVO MOUNT

54398
FF-03 GEAR CASE FOR GEAR DIFF

54399
TA06 R 1-WAY PULLEY (18T)

54400
F104 PLATED WHEEL (FOR SPONGE)

54401
TA06 BALLAST

54402
DB02 ALU STEERING BRIDGE

54403
DB02 ALU MOTOR MOUNT

54404
DB02 ALU. UNIV. PROP. SHAFT

54405
ADAPTER FOR TRF201 ALU UPRIGHT

54406
WIDE TREAD HEX HUB DB01andDB02

54407
DB02 CARBON R STIFFENER *2

54408
M-05 ALU. SERVO MOUNT

54409
3X14MM LF STEP SCREW *4

54410
30MM LW ALU. SWING SHAFT

54411
3MM ALUMINUM NUT BLUE

54412
R/C 4X4 SLIPPER CLUTCH

54413
F104 ALU HE ROLL DAMPER

54414
R/C 4X4 4-PIECE WHEEL *2

54415
R/C 4X4 BLK BUMPER D PARTS

54416
R/C 4X4 DRIVER

54417
STEERING ASSIST UNIT TGU-01

54418
SILICONE DIFF. OIL #500000

54419
SILICONE DIFF. OIL #1000000

54420
2.6X5MM TITAN. SCREW *5

54421
2X5MM TITAN SOCKET SCREW *5

54422
2X8MM TITAN SOCKET SCREW *5

54423
RM-01 GC GAUGE

54424
F3X3MM BALL DIFF BUSHING *12

54425
TRF417 G DIFF II STEEL CUP L/R

54426
RM-01 F 850 BEARING ADAPTERS

54427
RM-01 CARBON REAR SHAFT

54428
TA06 G DIFF STEEL BEVEL GEARS

54430
SPONGE TAPE FOR BUMPER *10

54431
DT-02 CARBON DAMPER STAY F

54432
DT-02 CARBON DAMPER STAY R

54434
TA06 LW FRONT-MID SHAFT

54435
DB02 ALU R SUS MOUNT 2.5 F

54436
DB02 ALU R SUS MOUNT 3.5 F

54437
DB02 ALU UPPER ARM MOUNT *2

54438
DB02 CARBON DAMPER STAY R

54439
TRF201 SUS WEIGHT (0°)

54440
TRF201 SUS WEIGHT (5°)

54441
DB02 ALU R SUS MOUNT R

54442
XV-01 CARBON REIN. C PARTS

54443
XV-01 CARBON REIN. E PARTS

54444
XV-01 CARBON REIN. F PARTS

54445
XV-01 CARBON REIN. JandJJ PARTS

54446
XV-01 CARBON REIN. KandKK PARTS

54448
XV-01 REIN. BELT (573MM)

54449
3X38 TC SUSSHAFT XV-01 *2

54450
18T ALU. PULLEY (TA06andXV-01)

54451
XV-01 ALU. STEERING ARMS

54452
XV-01 CARBON DAMPER STAY F

54453
XV-01 CARBON DAMPER STAY R

54454
XV-01 ALU. STEERING BRIDGE

54455
TA06 CARBON REIN. N PARTS

54456
RM-01 F SKID ANGLE SPACER SET

54457
RACING WING ?

54458
RACING WING ?

54459
RM-01 SPUR GEAR ADAPTER

54460
RM-01 CARBON REIN. L PARTS *2

54461
RM-01 CARBON REIN. N PARTS

54462
06 H. COATED ALU. PINION 14T

54463
06 H. COATED ALU. PINION 15T

54464
06 H. COATED ALU. PINION 16T

54465
XV-01 DIRT SPRING SET H/M/S

54466
48 PITCH PINION GEAR 30T,31T

54467
48 PITCH PINION GEAR 32T,33T

54468
48 PITCH PINION GEAR 34T,35T

54469
DB02 3X41 TC SUS SHAFT *2

54470
TA06 STEEL GEAR DIFF F

54471
TA06 STEEL GEAR DIFF R

54472
TXT-2 ALU. DAMPER RES. TANK *4

54473
ALU. WHEELIE ROLLER SET (BLUE)

54474
DB02 CARBON DAMPER STAY F

54475
M-05 CARBON DAMPER STAY REAR

54476
TT-02 BALL BEARING SET

54477
TT-02 GEAR BOX JT. UNIV. SHAFT

54478
F104 V2 ALU ROLL SPRING HOLDER

54479
SEP SUS MNT SET SPACER 0.5MM*4

54480
SEP SUS MNT SET SPACER 1.0MM*4

54481
F104 SPONGE TIRE ATTACH CONE

54482
RM-01 SPONGE TIRE ATTACH CONE

54483
RB TIRES+TAPER 6-S WHL CC-01

54484
RB TIRES+2PC MESH WHL CC-01

54485
TA06 ALU. BULKHEAD F

54486
TA06 ALU. BULKHEAD R

54488
LARGE REAR AXLE WASHER *2

54489
L.FRICTION 5MM ADJUSTER SH.*8

54490
TA06 1P FL.TUBEandSPACER 4.5X3.5

54491
1/10 RALLY CAR COCKPIT

54492
TA06 ALU. DAMPER STAY MT STD

54493
CR-01 PLATE PENT WHEEL OFF5 *2

54494
RACING WING SET 2

54495
RM-01 ALU. SERVO MOUNT

54496
WR-02 DRIVER FULL BODY

54497
TA06 ALU DAMPER SPACER IFS

54498
TA06 CARBON SIDE BRACE

54499
PROTECTIVE STICKER HARD

54500
TT-02 HIGH SPEED GEAR SET 68T

54501
TT-02 ALUMINUM PROPELLER SHAFT

54502
TT-02 ALUMINUM PROPELLER JOINT

54503
BUGGY DAMPER ALU. SUS. BALL *4

54504
BUGGY BB AERATION DAMPER F*2

54505
BUGGY BB AERATION DAMPER R*2

54506
BB AER. DAMPER F SPRING 4WD

54507
BB AER. DAMPER F SPRING 2WD

54508
BB AERATION DAMPER R SPRING

54509
BB AERATION DAMPER BLANK *4

54510
ALU. ADJUSTABLE WING STAY

54511
RUBBER TIRE CEMENT LOVIS. 25G

54512
RUBBER TIRE ACCELERATOR PEN 5G

54513
CUSTOMIZING STICKER (TEAM)

54514
XV-01 STABILIZER SET F/R

54515
XV-01 ASSY. UNIV. SHAFT F*2

54516
XV-01 ASSY. UNIV. SHAFT R*2

54517
XV-01 FRONT ONE-WAY SET (52T)

54518
BAND MARKING STICKER

54519
STROKE EXTENSION LINK CC-01

54520
TB-04 MOTOR ADAPTER

54521
TB-04 FRONT 1-WAY 40T

54522
TB-04 ALU BALL DIFF SET 40T

54523
TB-04 CARBON DAMPER STAY F

54524
TB-04 CARBON DAMPER STAY R

54525
F104 WHEELS STIRE GLD

54526
F104 WHEELS STIRE WHI

54527
F104 MESH WHEELS RTIRE GLD

54528
F104 MESH WHEELS RTIRE WHI

54529
M-05 SETTING SUS. ARM UPPER/F

54530
M CARBON BODY MT XMEMBER

54531
WR-02 DRIVER TORSO

54532
TA06 G DIFF ALU. CUP JOINT *2

54533
TB-04 GEAR DIFF X SHAFT

54534
TB-04 ALU. STEERING BRIDGE

54535
TB-04 ALU. STEERING ARM L/R

54536
BUGGY RACING WING XF

54537
DB01RR LOWER DECK

54538
M-05 ALU. COUNTERWEIGHT

54539
TT-02B FULL TURNBUCKLE SET

54540
TB-04 G DIFF STEEL BEVEL GEARS

54541
CC-01 ALU. OIL DAMPER *4

54542
M-05 ALU. R SUS MT 1°

54543
TB-04 GEAR DIFF ALU. CUP JOINT

54544
TA06 LW F DIRECT CUP

54545
RM-01 TITAN P ROD 4 ALU DAMP

54546
REIN. REVSUSARM HUB CARRIER 6°

54547
TA06 F CARB DAMPER STAY SHORT

54548
TA06 R CARB DAMPER STAY SHORT

54549
TT-02 ALU R UPRIGHT 2.5°

54550
TT-02 3X18MM LF STEP SCREW *2

54551
2PC 6SPK RED WHL 26MM OFF+2

54552
2PC 6SPK RED WHL 26MM OFF+4

54553
2PC 6SPK RED WHL 26MM OFF+6

54554
RB TIRES + 2P 5SPK WHL CC-01

54555
TT-02 FRP BATT PLT and TRSP STAY

54556
TT-02B FRP F DAMPER STAY SET

54557
TT-02B FRP R DAMPER STAY SET

54558
TT-02 ALU MOTOR MOUNT

54559
TT-02 LOW FRIC SUS. BALL *4

54560
DT-03 LW GEAR SHAFT 5X45MM *2

54561
DT-03 STABILIZER SET F/R

54562
DT-03 CARBON DAMPER STAY F

54563
DT-03 CARBON DAMPER STAY R

54564
DT-03 ALU. BATTERY BAR

54565
DT-03 ALU. SERVO MOUNT

54566
DT-03 ALU. GEARBOX BRIDGE

54567
DT-03 CVA DAMPER SET

54568
TRF418 C PARTS CR FR UPRIGHT

54569
TRF418 D PARTS CR SUS ARMS

54570
TRF418 E PARTS CR R UPRIGHT

54571
TT-02 ALU. MOTOR HEAT SINK

54572
DT-03 FULL TURNBUCKLE SET

54573
0.75MM WHEEL SPACER BLU *8

54574
TT-02 ALU. RACING STEERING SET

54575
TT-02 ALU. STEERING BRIDGE

54576
F104 CARBON DAMPER MT.

54577
06 H. COATED ALU. PINION 21T

54578
06 H. COATED ALU. PINION 25T

54579
1150 BEARING *16

54580
REIN. REVSUSARM HUB CARRIER 4°

54581
XV-01 CARB LONG DAMPER STAY F

54582
XV-01 CARB LONG DAMPER STAY R

54583
M-CHASSIS F TITAN SUSBALLSHAFT

54584
TB-04 ALU. MAIN and TRANS SHAFTS

54585
TB-04 ALU. PILOT SHAFT FandR

54586
5X50MM LW GEAR SHAFT *2

54587
ALU. SERVO STAY WR-02/GF-01

54588
GF-01 ALU. STEERING ARM

54589
GEAR DIFF SHIM SET

54590
M-CHASSIS INNER SPONGE SH *4

54591
BATTERY BALLAST WEIGHT HALF *2

54592
TB-04 FRONT DIRECT COUPLING

54593
TB-04 REIN. GEAR SET

54594
TB-04 CAR. REIN. K PARTS

54595
TB-04 CAR. REIN. T PARTS

54596
TB-04 CAR. REIN. LOWER DECK

54597
ALU. GEARBOX SUPP GF-01, WR-02

54598
ROCK BLOCK TIRE SOFT *2 CC-01

54599
LED F3 HALOGEN WHITE

54600
LED F5 HALOGEN WHITE

54601
TB-04 ALU. HG MOTOR ADAPTER

54602
TA06 ALU. GEAR DIFF COVER

54603
WR-02 MONSTER SPIKE TIRES SOFT

54604
BODY MOUNT EXTENSION SET

54605
M-05 VER.II A PARTS

54606
M-05 VER.II 1PC SUS ARMS

54607
HEAT SHRINK TUBING SET

54608
CC-01 ASSEM. UNIV. SHAFT *2

54609
M-05 VER.II ALU MOTOR MOUNT

54610
CLAMP TYPE ALU. WHL HUB 9MM *2

54611
TBLM-02S 10.5T

54612
TBLM-02S 15.5T

54613
M-05 VII STAINLESS SUS SHAFT

54614
M-05 VII CARBON REIN. L PARTS

54615
M-05 3X58 TTN. CT SUS SHAFT *2

54616
CC-01 PLATED A PARTS

54617
RIGID SEP SUSMT SPACER 0.5MM*4

54618
RIGID SEP SUS MT 1XB

54619
RIGID SEP SUS MT 1XA

54620
RIGID SEP SUS MT 1X

54621
RIGID SEP SUS MT 1B

54622
RIGID SEP SUS MT 1C

54623
M-CHASSIS AXLE and RING

54624
TB-04 ALU. DAMPER STAY MT.

54625
CC-01 LOWERING KIT

54626
BUGGY DRIVER FIGURE SET

54627
FJ CRUISER PLATED H PARTS

54628
08 MODULE STEEL PINION 17T

54629
08 MODULE STEEL PINION 19T

54630
OFF-ROAD CAR SPONSOR STICKERS

54631
TM-12 RTUNE MUFFLER and MANIFOLD

54632
TT-02-S CARBON DAMPER STAY F

54633
TT-02-S CARBON DAMPER STAY R

54634
TT-02-S STEEL SUS MOUNT SET

54635
ALU. CAMBER GAUGE POST

54636
TT-02-S STEEL SUS MOUNT F

54637
TT-02-S STEEL SUS MOUNT R

54638
TT-02-S STEEL REBOUND STOPPER

54639
TT-02 CARB. F DAMPER STAY

54640
TT-02 CARBON DAMPER STAY R

54641
1/10 G-E CAR RACING REAR WING

54642
4MM FLANGE LOCK NUT BLA *8

54643
MF-01X BALL BEARING SET

54644
GF-01 ALU. SERVO LOWER GUARD

54645
WHEEL CHOCKS BLA *4

54646
CARBON PATTERN STICKER

54647
ALU SERVO MOUNT PLATE *2

54648
FL COAT STABILIZER BALLCON SET

54649
TT-02 DIFF LOCK BLOCK

54650
TG10-MK.2 CARB BUMPER SUPPORT

54651
TT-02-S ALU. UPPER ARM MT. *2

54652
TG10-MK.2 ALU SERVO STAY

54653
TG10-MK.2FZ HEATSINK ENGINE MT

54654
MF-01X S PROP SHAFT

54655
MF-01X L PROP SHAFT

54656
SILICONE OIL #2000

54657
SILICONE OIL #3000

54658
MF-01X ALU SERVO MOUNT

54659
MF-01X CARBON DAMPER STAY R

54660
MF-01X ALU MOTOR MOUNT

54661
ALU HUB CARRIER 8° GF-01 WR-02

54662
2WD BUGGY F DISH WHEEL HARD

54663
4WD BUGGY F DISH WHEEL HARD

54664
BUGGY R DISH WHEEL HARD

54665
CC-01 ALUMINUM MOTOR MOUNT

54666
CC-01 BARREL SPRING SET

54667
GF-01 F/R CAMBER ADJUST ARMS

54668
4WD BUGGY ALUMINUM HEX HUB F

54669
BUGGY ALUMINUM HEX HUB R

54670
GF-01 ALU. OIL DAMPER *4

54671
MF-01X ALU. S PROP SHAFT

54672
MF-01X ALU. M PROP SHAFT

54673
MF-01X ALU. L PROP SHAFT

54674
SPLIT 5SP WHL *4 26MM/+2 WHI

54675
TIRE COVERandPLATED SIDE MIRROR

54676
GF-01 WHITE 5-SPOKE WHEELS

54677
GF-01 CHROME 10-SPOKE WHEELS

54678
GF-01 WR-02 F PARTS BLK PLTD

54679
CC-01 METAL PLATED C PARTS

54680
2WD BUGGY F STARDISH WHEEL BLU

54681
4WD BUGGY F STARDISH WHEEL BLU

54682
BUGGY R STAR DISH WHEEL BLU

54683
TG10-MK.2 CARB UPPER DECK SET

54684
TG10-MK.2 BIG BORE DAMPER *4

54685
TG10-MK.2 CARB STEERINGPLT SET

54686
TG10-MK.2 LO-FR 8MM SUSBALL *4

54688
RACING WING SET 2 CARBON PTN

54689
TA07 ALU. BALL DIFF. (37T)

54690
TA07 F DIRECT COUPLING (37T)

54691
TRF419 D PARTS SUS ARMS

54692
TRF419 E PARTS R UPRIGHTS

54693
DOUBLE-SIDED TAPE 20MMX2M

54694
RUBBER ANTI-SLIP SHEET

54695
SS SHAFT ALU BRIDGE GF-01 WR02

54696
RIGID SEP SUS MT 1A

54697
RIGID SEP SUS MT 05D

54698
RIGID SEP SUS MT 05E

54699
RIGID SEP SUS MT 05F

54700
RIGID SEP SUS MT 05G

54701
ALU SUS MOUNT 05E

54702
ALU SUS MOUNT 05F

54703
ALU SUS MOUNT 05G

54704
TA07 ALUMINUM STEERING ARMS

54705
TA07 ALUMINUM STEERING BRIDGE

54706
TA07 ALUMINUM COUNTER PULLEY

54707
SILICONE OIL #250

54708
SILICONE OIL #300

54709
SILICONE OIL #350

54710
SILICONE OIL #400

54711
SILICONE OIL #450

54712
SILICONE OIL #500

54713
SILICONE OIL #550

54714
SILICONE OIL #600

54715
SILICONE OIL #700

54716
SILICONE OIL #800

54717
SILICONE OIL #900

54718
SILICONE OIL #1000

54719
MF-01X MOTOR MT CAP SCREW SET

54720
TA07 CARBON DAMPER STAY F

54721
TA07 CARBON DAMPER STAY R

54722
TA07 ALU. CENTER PULLEY 18T

54724
TA07 ALUMINUM SERVO MOUNT

54725
TA07 ALUMINUM MOTOR MT POSTS

54726
TA07 FRONT ONE-WAY SET (37T)

54727
TRF SSBB DAMPER OIL SEAL *4

54728
TRF SSBB DAMPER PISTON *4

54729
RACING WING ? CARBON PTN

54731
RACING STRIPE LINE STICKER BLA

54732
TOURING CAR PLATED SIDE MIRROR

55085
7.2V CUSTOM PACK 1300MAH

55095
RACING PACK 1600SP

55097
7.2V BATTERY AUTO DISCHARGER 2

55102
LF2200-6.6V RACING PACK

55103
LF-6.6V BATTERY DC CHARGER

55104
LF2200-6.6V BATTERY and CHARGER

55105
LF1100-6.6V RACING PACK M-SIZE

55106
LF-6.6V BATTERY AC CHARGER

55108
NI-MH/NI-CD AC CHARGER NIC-01

55117
POWERCHAMP RS

55118
POWERCHAMP RS *12

6095001
ANTENNA PIPE

7415375
DAMPER BAG - MAD BULL

7644021
FUEL TANK - NITRAGE

89916
4 SPEED GEAR BOX

9000827
B PARTS - FROG

9004201
E PARTS - NITRAGE

9005156
D PARTS - HORNET

9005322
G PARTS - BLAZING STAR

9005363
G PARTS - STAD THUNDER

9005364
D PARTS - STAD THUNDER

9005422
G PARTS - CC-01 CHASSIS

9005510
E PARTS - MAD BULL

9005713
WHEEL SHAFT BAG - TT01

9005756
E PARTS - GR.HOUND

9005783
A PARTS - DT02

9005987
C PARTS - DT02 CHASS

9115021
J PARTS - SUPER CLODBUSTER

9115157
S PARTS - TA05

9115198
N PARTS - TOYOTA HILUX

9335085
WHEELS - S. CL. BUSTER

9335111
GEAR BAG - STADIUM BLITZER

9335237
D PARTS - M. FIGHTER

9400273
DAMPER PARTS BAG - HORNET

9400372
DAMPER PARTS BAG - FROG

9404456
FUEL TANK BAG - TNX

9404510
7MM E RING (8PCS) - NITRO THUNDER

9404695
RING GEAR and PINION BAG

9405407
10 (4MM) ADJUSTER (3PCS)

9405619
SHAFT BAG - MANTA RAY

9405848
DAMPER BAG - SUPER HORNET

9465203
100 (3 X 6MM) ROUND HD SCREW

9465208
50 (3 X 30MM) ROUND HD SCREW

9465211
100 (3 X 8MM) SELF TAP SCREW

9465212
200 (3 X 12MM) SELF TAP SCREW

9465214
20 (3 X 20MM) STEP SCREW

9465217
100 (4MM) WASHER

9465224
50 (4MM) LOCK NUT

9465225
50 (4 X 12MM) SELF TAP SCREW

9465286
SCREW BAG C - SUPER HORNET

9465456
SCREW BAG B - SUPER HORNET

9465495
30 (3 X 25MM) ROUND HEAD SCREW

9465507
30 COUNT HEAD SCREW (4 X 25MM)

9465508
50 COUNT HEAD SCREW (3 X 12MM)

9465514
50 E-RING (4MM)

9495280
DECALS - BLAZING STAR

9495452
DECALS - HORNET

9804155
SCREW 3 X 14MM (4PCS)

9804160
SHAFT 3 X 12MM (2PCS) - XBG

9804162
STEP SCREW 3 X 20MM (10PCS) - XBG

9804163
SCREW 3 X 27MM (10PCS) - XBG

9805020
BODY and WING - HORNET

9805033
FRONT TYRE (PAIR) - HORNET

9805034
REAR TYRE (PAIR) - HORNET

9805110
FRONT TYRES - HOT SHOT

9805111
REAR TYRES - HOT SHOT

9805155
FRONT TYRES - WILD ONE

9805211
SPONGE TAPE (2 PCS)

9805304
AXLE SPRING (PAIR) - SUPR HORNET

9805368
GEARBOX JOINT BAG - STAB BLITZER

9805370
DRIVE SHAFT (2PCS) - BAJA CHAMP

9805373
IDLER/DIFF GEAR BAG - BLAZING STAR

9805391
WHEEL AXLE (2) - KING B'FOOT

9805486
OIL SEAL 92PCS) - GRAVEL HOUND

9805519
AXLE SPRING (50PCS) - SUPER HORNET

9805537
REAR TYRES (2PCS) - DESERT GATOR

9805551
DRIVE SHAFT (2pCS - STAD. THUNDER

9805561
TYRES (PAIR) - BLAZING STAR

9805573
STEP SCREW 3 X 18MM (2PCS)

9805576
COIL SPRING - WILD WILLY 2

9805584
DAMPER SCREW 3 X 32MM (4PCS) W.D.

9805612
CAP SCREW 3 X 10MM (5PCS) - THUNDER CRUSHER

9805629
TAPPING SCREW 3 X 12MM (10PCS)

9805636
SCREW 3 X 6MM (10 PCS)

9805646
630 FLANGE BEARING (2PCS)

9805664
SCREW 3 X 30MM (5PCS)

9805696
COUNTERSUNK HEAD SCREW 3 X 8MM

9805715
LOCK NUT 4MM (4PCS)

9805724
SCREW SHAFT 3 X 15MM (2PCS) - XBG

9805736
DIFF HOUSING PLATE (2PCS)

9805746
CAP SCREW 3 X 8MM (2 PCS)

9805752
REAR COIL SPRING (2PCS) - DT02

9805754
TAPPING SCREW 3 X 8MM (10PCS)

9805756
SCREW PIN 3 X 32MM (4PCS)

9805758
WASHER 2MM (5PCS)

9805759
WASHER 5MM (5PCS)

9805802
1160 BALL BEARINGS (2PCS)

9805825
BALL CONNECTOR LONG 5MM (5PCS)

9805896
NUT 3MM (10PCS)

9805917
PISTON ROD (2PCS) - GRAVEL HOUND

9805991
LOCK NUT 3MM (4PCS)

9808021
FLANGED TUBE 4.5 X 3.5MM (2PCS)

9949300
620 BALL THRUST BEARING (2PCS)